Form No. 3328-947

Parts & Service
Manual

E2-09K401 210-4 4-speed

E2-12K501 212-5 5-speed

\\\\\

U T e s
- [ ol . [

v,
’ il

W
{



9=

WHEEL HORSE PARTS MANUAL
INTRODUCTION PAGE

How to use this parts manual

1.1 This parts manual is divided into major sections arranged
in the sequence as outlined on the following page.
Major sections are subdivided into smaller groups of
parts, each with its own illustration and illustration
reference numbers.

1.2 Illustrated items are numerically keyed to the parts listing
on the facing page. Illustrations are repeated when the
parts list is too long for one page. Figure numbers are
located at the bottom of each illustration and also at the
beginning of each description column. Item numbers are
numerically keyed to their respective illustrations.

1.3 A numerical index is located at the end of the manual.
1.4 When an (X) appears in the quantity (Qty) column use only if

applicable or as required to meet tolerances.

To locate parts

2.1 When function use or location is known:

Refer to the List of Illustrations to locate the proper
illustration.

2.2 When part number is known:
Refer to the Numerical Index.

Service information

3.1 Special notes recorded on illustrations:
Refer to available owner & repair manuals and service
bulletins for detailed information.

3.2 Standard torque values for fasteners:
Refer to Section 18 - Torque Specifications.

3.3 Paint:
Refer to Section 18 - Paint.

Part Number



LIST OF ILLUSTRATIONS

TITLE FIGURE NUMBER _PAGE

Section 3
4 & 5 Speed transmission............uouonno... 3-1 2

Section 4
Frame, Sheet Metal and Covers................. 4-1 4
Frame, Sheet Metal and Covers................. 4-2 6

Section 5

Front Axle and Steering............o.ueuueuuou... 5-1 8
Section 6

Brake and Clutch Linkage.......u.uouuuununnono... 6-1 10
Section 7

Engine Pulley & PTO ClutCh.......uoueuuunnunn.. 7-1 12
Section 9

Engine, Fuel & Exhaust Systems................ 9-1 14

Kawasaki FB460V Type AS-13 Engine............. 9-2 16-18

Kawasaki FB406V Type AS-13 Engine............. 9-3 20-22

Kawasaki FB460V Type AS-13 Engine.............

Muffler & Exhaust............... et et et ae 9-4 24

Kawasaki FB460V Air Filter & Carburetor....... 9-5 26

Kawasaki FB460V Carburetor..............e..o.... 9-6 28

Kawasaki FB460V Electric Starter.............. 9-7 30

Electrical System..... e e e ittt ettt et 11-1 32-34
Section 13

Wheels & Tires......o.iuuiniieunenun . 13-1 36
Section 15

Seat and SUSPENSION. ...t tee e 15-1 38

Decals, Miscellaneous..........ueuuuuuounnonni.. 15-2 40

Service Information...........ouueouuunnmnonun.. None 42



2 SECTION 3 - TRANSMISSION

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES
TRANSMISSION LUBRICANT

4-Speed - 260z. (737gm) Bentonite Grease

56-Speed - 300z. (851gm) Bentonite Grease

3

WHEN SERVICING |.
No Service Interval USE
LOCTITE #262

(WH + 113354)
/@
S

PRING END TO

@/34 ~~HOLE IN LH SIDE
35\ OF FRAME

1

5 REFER TO PEERLESS SERVICE
8\ 9 INFORMATION FOR ALL
2 REPAIR PROCEDURES

' 0332
= Wheel Horse

Figure 3-1

4 & 5 - Speed Transmission



SECTION 3 - TRANSMISSION 3

PART .
ITEM NUMBER DESCRIPTION Quantity
Figure 3-1
4 & 5 - SPEED TRANSMISSION

2 112133* Trans. - 4-Spd.(Peerless Model 900-029) 210-4..... 1
112299~* Trans. - 5-Spd.(Peerless Model 920-009) 212-5..... 1-

3 112982 Torque Strap (1 used on 210-4).....cvuvuuennunnnn. 2
111429 Torque Strap 210-4 Only.......c.c..... ceeetenns N 1

5 111430 Arm........... N Ceeeceesaaan 1
6 111431 Shaft....... et teeecesetacntnttaceeanann ceeene 1
7 5666 Nylon BUShing...iiuieeeeeineneienneneneenennnnnnn, 1
8 111432 SPring..cceeeecenenan.. et et rtectanenan 1
9 112983 Knob..... Ceraan Cerecieaa Ceteteetei ettt aaan 1
10 111433 Transmission ArM.......ceeeenennnnnn.. ceteeteneas . 1
11 111672 Rod......oovvennnnn. ettt ettt .. 1
12 8812 Yoke...oivieuannnn. teececncctcanns ceecsten cecrsaas 1
13 104869 Special Washer......eieeeineeeneeeennnnnn. ceceecen 1
15 908025 Hex Hd Cap Screw 5/16-18 x 2-1/2....... ceeeen ceee 4
16 920008 Washer 5/16 SAE.....iiieeenenennnnenennnnnn ceceeas 6
17 900036 Carriage Bolt 5/16-18 X 5/8...uuueeuennnnnnnnnnn.. 2
18 926720 S.W. Form Screw 5/16-18 x 3/4........ Ceteticeeeaas 2
19 915662 E.S. Hex Nut 5/16-18.......... Cetettteteeeaaeann 4
20 920082 Lockwasher 5/16........... Ceateccssssarsesccnnnn - 2
21 915112 Eslok Nut 5/16-18..... et ettt 2
22 113025 Pointer........ et tesecceeecstcstaeennn ceeececenas 1
23 933273 Spirol Pin 7/32 x-2 1/2..c.ciieunn.... Cetececraaaan 1
24 3765 Shim Washer .035...... ceesesscannas ceeseesrannnnee X
1278 Shim Washer .050........ Cecrececscterscscaccnan e X

25 915084 Jam Nut............ et eteceteentietcttaaeeteaaaeaan 1
26 908153 Hex HA Cap Screw 1/4-28 x 7/8......... Cetecceaaan. 1
27 920081 Lockwasher 1/4..........ccu.... et Ceeeean 1
29 920268 Washer 11/32 SAE............. Ceeeceittaeaaaa e 1
29 932008 Cotter Pin 3/4 x 3/32......... e cestasessanan 2
30 932121 Clevis Pin.......... ceceecanan et eecenaeaaa Ceeann 1
31 111357 J-Clip..... Ceetettetteeaeaaa, Cetetitienaaa e 1
32 111532 Transmission Pulley.......cvveuun... cecscesctaneas 1
33 111435 Transmision Drive Belt (91. 7") ........... Cetreeann 1
34 937225 Hi Pro Key #9 3/16 X 3/4..eieennnnenennnnnnnnn.. 1
35 909540 Sq HAd Set SCrew.....icieeeeenieneneeneenanannnnn. 2
36 110769 Brake Return Spring (4.9")........... Ceteteeeeaa 1
37 908019 Hex Bolt 5/16-18 x 1 Brake Stop......ceueeeennnn.. 1
38 915112 Eslok Hex Nut 5/16-18... ... uiuiinnnnnnnnnnnnn.. 1

*Order Replacement Parts or Complete Assembly
Through Manufacturer's Distribution System,
Using Model/Spec. Number Shown.

WHEEL HORSE Part Number is Listed for Cross-
Reference Purpose only; Item is Not Available
Through WHEEL HORSE.

1



4 SECTION 4 - FRAME, SHEET METAL AND COVERS

0432
%= Wheel Horse

(1 Figure 4-1 Frame, Sheet Metal and Covers



SECTION 4 - FRAME,SHEET METAL AND COVERS 5
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 4-1
FRAME, SHEET METAL AND COVERS

1 111394 Frame. . . . i e e e 1
2 111395 Rear Drawbar Plate.......c.eeiiiennennnneennnnn. 1
3 112850 Frame Support Plate.........viiiieernnnnnnnnnnn. 1
4 111397 Axle Support Plate - Front..........eeeeeesnen.. 1
5 100304 Cam ROLler. ..t iiiiiiitiinnn ettt teeennenennnnnns 2
6 112977 Axle Support — Rear.......eeeveeenenienennnnnnnns 1
7 106488 Footrest Mat - Sandpaper 210-4.................. 2
110180 Footrest Mat — Rubber 212-5.....00iuteennnnnnnn. 2
8 113423 Hoodstand .....iuiiiiniiiiiininniniiiiennenennnn 1
9 111467 Console Panel.....iieiieeneeeenneeeeeonnnennnnnn 1
10 111499 Pan HAd Screw 10-24 x 5/8 BlacK..eeueeeeeenneennn. 4
11 109237 Latch Keeper....oouiiiiiiiiiinininiennenennnnn. 2
12 923784 Pop Rivet 1/8 X .232...iciuiininnennennnnnnnnnnn. 4
13 111392 B O B 1
14 111671 Fuse Bracket.....ciiiiiiiiiieinennneeoenacennns 1
15 900038 Carriage Bolt 5/16-18 X '1....uveieueennennnnnnnn 2
16 915662 E.S. Hex Nut 5/16-18. ... ciiiiteinnnncnnnnnnnn. 8
17 111763 o = ¥ 2
18 | 900037 Carriage Bolt 5/16-18 X 3/4...eieeiennennnnnnn. 7
19 920008 Washer 5/16 SAE....iciieeeneeeneenennenenanannnn 5
20 908020 Hex Hd Cap Screw 5/16-18 x 1-1/4.......cccvuu.... 2
21 920155 Internal Tooth Lockwasher 5/16.......ccvveuue... 2
22 1278 Shim Washer .050......cccieiiennenennnnnnncannnn X
5210 Shim Washer .015....ciuierneneneneneneenenennnnn X
23 104822 Retaining Ring 3/4.......... it et esceeeeeeeenan 1
24 908016 Hex Hd Cap Screw 5/16-18 X 5/8...c.ceeuvencnnnnn. 2
25 915740 Hex Nut 10-24. .. ... tiiiieiniiinennennennnnnnans 4
26 910837 Crose Recess Pan Mach Screw 1/4-20 x 5/8........ 1
27 915111 Eslok NUut 1/4-20...ciuinennnnnenneeneenonnnnnnnn 1
29 908017 Hex Bolt 5/16-18 X 3/4. .. ciueinennnennencnnnnnns 3
30 111524 5 o 1 ceraas 2
31 111527 S &3 o o e 2
32 111758 104 s o T 4
33 900040 Carriage Bolt 5/16-18 X 1-1/2..cceieieunnnnnnnnn 2
34 932025 Cotter Pin 5/32 X l.iieiuieeeinueneeneeeeeaanannns 2
35 920242 Special Washer..iieeeeeieeieeeeeeenonnneananenns 2
36 938031 210 o 1 o 1
37 8830 L0 I < T 1
38 113116 Retainer.. ... iiiiiiiiiiiiii it iitiireeennnnnnns 2
39 519337 Cable Slip.u.ieiiiieeenenenencneenceronannnnns .. 1
40 908019 BOLt 5/16-18 X L.iiuiuieieneneeeennnnonaoanananns 2
42 908035 BOlt 3/8-16 X 1-1/4.cuieuiinneenneeeneneennnannnn 1
43 915663 EeS. Nut 3/8-16....iiuiiininnnennennnnnnnnnnnn. 1
* 112416 Rear Hitch Bracket.....c.ovieeineennnrnnennnnn. 1
* 908032 BOLt 3/8-16 X 3/4u.iuieieieneeneneenencnnnennnns 1
* 920009 Washer 3/8. ... .iiiiiiiiiiiiiniiitinnnnnnannnns 1
* 915663 NUE 3/8-16..itititiiinnnenenennnnenennneanannnns 1
* 107934 Log SCrew 1/4Xl. ..t ieeeinineenenneeneennneennnn 2
* 106634 TOOL PiN. ettt ittt irieeeneenoeeneeeennennnnns 1
* 933505 Hairpin Cotter 3/32 ...i.iiietininrnnneennnnnnnnns 1
* 112417 Front Bracket............... tecececscestcsncnans 1
* 900234 Carriage Bolt 3/4-16 Xl..eueeeerereenenennennn. 2
* 915663 NUt 3/8-16. . cuitnieiinenninenneneeeennenannennns 2
* 107934 Log Screw 1/4 X leieuiuieieeeineinneeneennanaannn, 2



SECTICON 4 -

FRAME, SHEET METAL AND S04ERS

0433

% Wheel Horse

Figure 4-2 Frame, Sheet Metal and Covers




SECTION 4 - FRAME, SHEET METAL AND COVERS

PART .
ITEM NUMBER DESCRIPTION Quantity
Figure 4-2
FRAME, SHEET METAL AND COVERS
1 112835 Fender..... ... . i, 1
2 112705 Hood & Grill 210-4.... .. .iuuuennunnnnnnn.. 1
112159 Hood & Grill 212-5.......iuiiuenunnnnnnnnn.. 1
3 111480 RO, e e, 1
4 107772 B RING. e i e 2
5 111536 SPLANg. ettt e e e 2
6 106825 Handle w/Bracket (109237)........cu.uvuunn.... 2
7 923784 Pop Rivet 1/8 x .2%4....c.ueneeunnnnnnnnn.. 4
8 915551 Nut #10-32 .(optional)...eueeeeenneeonnnnn. .. 2
9 111533 Head Light Bar (ihcludes items 22,23,24,25. &
(2) of 26) e, eeeean. 1
10 111392 Clip 212-6. ittt e e e e, 1
11 MWB756 E.S. Wing Nut 1/4-20....c.vuuenenunnnnnnnnn.. 1
12 103995 Special Washer.......oveieeienennnnnnnnnn. 1
13 920154 Internal Tooth Lockwasher.................... 1
14 108547 Reflector....iuuuiiiiiiiiii i, 2
15 109193 Poprivet .188 x .57 Aluminium................ 4
16 900214 Carriage Bolt 5/16 -18 X 3/4....uuuuennnn... 8
17 938031 BUShINg. ..ttt it e 2
18 910808 Screw #10-32 x 5/8 (options)...veeeensunnnn.. 2
19 920004 Washer #8 used w/poprivet - production)...... 2
20 920079 Lockwasher #10 (options).........ueuuuunnn... 2
21 915662 E.S. Hex Nut 5/16-18........00iueununnnnnn... 8
22 111471 Light Bar.....eueeueiieie e e e, 1
23 111684 Light Pods....iiiiiiiiiii e, 2
24 111685 Light Retainers........c.coviiinnnnnnnnnnnn.. 4
25 111686 Light Sockets....uuiinieeinneeennnnennnnn.. 2
26 7228 Light Bulb....vuuiiiiiiiiiii e, 2
27 112708 Hood Lanyard Cable.....oveveseeenenenunnnnn... 1
28 915740 E.S. Hex Nut #10-24. ... .. 1
29 913111 Machine HA Screw #10-24 X 1/2...uueunnnnn. .. 1
30 112925 Backing Washer........cceiiiiinunnnnnnnnnn. 1



8 SECTION 5 - FRONT AXLE AND STEERING

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

23

LUBRICANT - #2 MULTI-PURPOSE LITHIUM GREASE
SERVICE AT 25 HR. INTERVALS

= Wheel Horse

0534

Figure 5-1 Front Axle and Steering
10




SECTION 5 - FRONT AXLE AND STEERING 9

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 5-1
FRONT AXLE AND STEERING
1 114385 Axle — Front.....oeeeee.o.... ettt et e, 1
2 1030 Grease Fitting...oceeinn i ennnnnnnnn.. 3
3 112847 Support Bracket............ciiiiiiiinnnnnn... 1
4 113044 TUbe. . e e, 1
5 113030 o o 2
6 111531 ] 2 oo 1
7 111406 RH Spindle....cciiiiniiiiieeennnnnnnn, 1
8 111409 LH Spindle...ouieii it e e, 1
9 104822 Retaining RINg 3/4. ... iuneeneennnnnnnn.. 2
11 112981 B L e 1
12 111413 Pinion Shaft.....c.o.iiiiiiiinenn e, 1
13 111417 SECLOr GRAT .ttt ittt ettt it e tee e eeeeeeenn, 1
14 111418 Excentric Bushing.........ooeeueennnnnnnn... 1
15 111419 Washer. oo e e e e 1
17 113106 Steering Gear Bracket.........eveweueuunnn... 1
18 110391 BUShING. .ttt it et e e 1
19 111422 Retainer...... ... .. 1
20 111423 Drag Link ROd.....iiueienninininennnnnnnnn.. 1
23 111425 Steering Wheel - 13" Plastic.............. e 1
25 908018 Hex Hd Cap Screw 5/16-18 X 7/8...c.vuuunnn... 2
26 920082 Lockwasher 5/16. ... .. eeneunnnnnn.. 2
27 933268 Spirol Pin 3/16 X 1-1/2..iiuueeennnnnnnnnnn.. 2
28 915001 Eslok Hex Nut 5/16-24..........0 e ... 1
29 1278 Washer .050..... ... i i, X
30 900235 Bolt 3/8-16 X 1-1/4. e, 1
31 108881 Lock Hex Nut 3/8-16.......0uueeuenununnnnn... 1
32 900037 Carriage Bolt 5/16-18 X 3/4...uueeennnnnnn. .. 2
33 915662 E.S. Hex Nut 5/16-18........ccuueunnnnnnnn... 3
34 920008 Washer 5/16 SAE......iuiuiiin e, 1
35 900038 Carriage Bolt 5/16-18 X l.uueeeneenenunnnn... 1
36 915002 Eslok Hex Nut 3/8-16.....ccuuueieunnnnnnnn. .. 1
37 933272 Spriol Pin 5/16 X 1-3/8. ... . 1
39 2844 Special Washer...........ouiiunennunnnn.n.. 2

I



10

SECTION 6 - BRAKE AND CLUTCH LINKAGE

SPRING END TO FRAME OPENING

SPRING END TO
TRANSMISSION BRAKE

_~Y
LUBRICANT -

& \ #2 MULTI-PURPOSE
\ K| LITHIUM GREASE
19 SERVICE AT 25 HR. INTERVALS

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

0654

b

" Wheel Horse

Figure 6-1 Brake and Clutch Linkage



SECTION 6 - BRAKE AND CLUTCH LINKAGE 11
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 6-1
BRAKE AND CLUTCH LINKAGE
1 111436 Clutch/Brake Pedal.....veuveeeeunnnnnnnnnnn. 1
2 111437 Pedal Shaft.......oiuiiiiiiiiinnnnnnnnno.. 1
3 106288 Shaft Clamp.....ouieininin i e ee e, 2
4 110015 ) e o 1
5 111712 Wave Washer.....ooieiiiiiiiinenunnunnnnn. 1
6 112984 LoCK RO ettt ittt e e e e, 1
7 111439 (€3 o o T 1
8 111440 Idler Arm....ieiieiin ittt 1
9 111418 Excentric Bushing........ooeieeenunnnnnnn.. 1
10 111419 L] = o 1
11 111420 Grease Fitting 45°. ... ittt nnnnnnn.. 1
12 113129 Clutch/Brake ROA. .eeueerineneennennnnnnnnn. 1
13 111442 Idler Pulley. .o i iiin i i ieeenenannnnn. 1
14 111443 Belt Guide. ... iiiiiiiiiiin e, 1
15 104525 R e 1
17 111445 Brake Spring (9.75") . .uiuiiiineeenennnnnnn. 1
18 107282 Clutch Spring (7.88")....ieiiienennnnnnnn.. 1
19 915662 E.S. Hex Nut 5/16-18.....ciuiuinennunnnnnn.. 4
20 900037 Carriage Bolt 5/16-18 X 3/4..cuueeunnunnn... 4
21 932025 Cotter Pin 5/32 X Jueun it inieeneeenannnnn. 1
22 920215 Washer. ..ot i i i i e e, 1
23 932008 Cotter Pin 3/32 X 3/4. .. iieeeeennnnnnnn.. 3
24 920008 Washer 5/16 SAE....ciiiiiiinenenennnnnnnnn.. 3
25 900064 Carriage Bolt 3/8-16 x 1-1/4....ccuuuenn.... 1
26 915663 E.S. Hex Nut 3/8-16...ciuiuiinnenunnnnnnnn.. 2
27 900239 Carriage Bolt 3/8-16 x 2-1/4...cucuuuunn.... 1
28 920009 Washer 3/8 SAE....uieiuiineenenenennnnnnnn. 2

I3



1e SECTION 7 - ENGINE PULLEY AND PTO CLUTCH

< REPLACE THE COMPLETE ELECTRIC CLUTCH
ﬁ ASSEMBLY IF SERVICE IS NECESSARY WHILE
" WITHIN WARRANTY PERIOD

i o

9

@

--."

S @

%§

N7 v/ =

RN
\

I
J

o ([«

@

N

SEE SECTION 18 FOR
ADJUSTMENT PROCEDURES

SERVICE NOTE:

WHEN SERVICING WORN CLUTCH COMPONENTS, T
ITEMS #2 AND #4 MUST BE REPLACED AS A PAIR.

0735

4

% Wheel Horse

Figure 7-1 Engine Pulley & PTO Clutch



SECTION 7 - ENGINE PULLEY AND PTO CLUTCH 13
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 7-1
ENGINE PULLEY AND PTO CLUTCH
113426 Electric Clutch Assy (includes items 2,3,4
& D) 1
2 113820 ROtOr ASSy. .ttt e e, 1
3 113821 Field Assy (includes one of item 9)........... 1
4 114570 Armature and Pulley Assy (includes one of item 9
and Brake Plate).....uiuuiiiiinnunnnnnnnnnn. .. 1
5 113823 SPrings & NUES. .t eeeieeinneeenenennnnnnnnn. 3
6 112843 Washer. ... ..ot i i e e, 1
7 112853 Bolt MIOx1.50 X 120..cuueneenneennnnnnnnnnn.. 1
8 112858 Engine Pulley.......iuuiuunieeneennnnnnnnnn. 1
9 114064 Ball Bearing....cueeuiein e nenenennnnnnn.. 2
10 114271 Washer. ..o i it e e, 1

s



14

SECTION 9 - ENGINE. FUEL & EXHAUST SYSTEMS

28

KAWASAKI

OIL CAP. -

NGKBMR4

SERVICE INTERVALS

OIL CHANGE - 50 HRS.

\ 8
3 PTS. 22
AIR FILTER - 3

CLEAN FOAM ELEMENT - 25 HRS. 8% N

REPLACE PAPER ELEMENT - N\ 9
100 HRS. \ 12
SPARK PLUG - 200 HRS. /
A GAP .025 S

SEE SECTION 18 FOR ADJUSTMENT PROCEDURES

ENGINE
\

~np " 13\

~\\‘&3

REFER TO KAWASAKI WORKSHOP MANUAL FOR FURTHER
ADJUSTMENT PROCEDURES

W

" Wheel Horse —

Figure 9-1

Engine, Fuel & Exhaust Systems



SECTION 9 - ENGINE,FUEL & EXHAUST SYSTEMS 15

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-1
ENGINE,FUEL & EXHAUXT SYSTEMS

1 113483 Engine -9HP - Kawasaki Model FC 290, 210-4 oOnly....... X
113424 Engine - 12HP - Kawasaki Model FB460V, 212-5.......... X
5 111462 Choke/Throttle Control 210-4.......uuuursnn .. 1
114154 Choke/Throttle Control 212-5.......cuuuuruunnnmnn.. 1
6 107045 KNob. . e, 1
7 111472 Fuel Tank with Valve Assembly and Bushing............ 1
8 104047 BUShING. .o e, 1
9 110425 Valve . e, 1
10 111474 GaS AP e ettt ittt e e e e e 1
11 112442 Fuel Line 22", . . ... i 1
12 108898 Hose Clamp. ... . oo, 2
13 100581 Cable Tie. ..ttt e e e, 1
19 908022 BOlt MBX1.25 X 25M. ittt e 4
22 920008 Washer 5/16 SAE......cuuuuineiint e, 4
27 910792 Pan Hd Cross Recess Screw #10-24....couueennnnnnnn. .. 2
28 915740, E.S. Hex Nut #10-24. .. ... ittt 2
29 900037 Carriage Bolt 5/16-18 X 3/4...uuueeeunennannnnn . 2
31 915662 E.S. Hex Nut 5/16-18. ...ttt 2
37 99924-2011 Kawasaki FB460V Workshop Manuel.............ouooeeunn... 2

17



16

SECTION 9 - ENGINE

, FUEL & EXHAUST SYSTEMS

186

1%

Figure 9-2

e REFER TO FB460V WORKSHOP

MANUAL FOR COMPLETE
SERVICE INFORMATION

0985

Kawasaki FBU60OV Type AS-13 Engine




SECTION 9 - ENGINE,FUEL & EXHAUST SYTEMS 17

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-2
KAWASAKT FB460V TYPE AS-13 ENGINE

1 11001-2076 Cylinder Head. .. ... ee e e eee oo o, 1

2 11004-2079 Head GasKet....uu''uuue oo e 1

3 130G1055 BOLlt 10X55. e uueeue et etee e eeemee e e e 4

4 92015-2115 NUt 10MM. e unen e eetee et ee e ee e e e 3

5 92002-2258  BOLt. et tee ittt e e 2

6 410B1000  Washer. .. ..uuie et ittt e e e e e 2

7 49108-2011 Valve Chamber COVer........eeeessoeeee .. 1

8 14025-2143  COVET .ttt ettt ettt et et e e e e e 1

9 11009-2502  GasSKeL. .ttt tte ettt e et et e e e e e e 1
10 314405-3092A  SCIEW. ettt ee ettt et et e e e e 2
11 130G0616 Flanged Bolt 6X16....uue e eeseee oo, 4
12 92059-2142 TUDE. ¢ttt e 1
13 14025-2040  COVET .ttt ittt ettt e e e e e e e e e e e 1
14 11009-2339  GasKet ..ttt ettt ittt et e e e e e 1
15 14069-2062 Breather.......uuiie e ee e 1
16 315501-5381A B0l uuteuneoe e eteetee e ae e e 2
17 312200-7415-02 GaSKet .t ue et ettt e e e e e e 2
53 49120-6024 Crankcase Complete (includes items 54 & 55)...... 1
54 49002-2070 Valve Guide - INnternal......eeeeeuneonnosonennnnn. 1
55 49002-2071 Valve Guide — EXternal....ee.eeeeoneeonnennoonnn.. 1
58 92004-2082  StUA. .t eitietee ettt e e e 3
60 92004-2083  StUA. et et ittt ettt et e e e 4
62 92049-2096 011 Seal.tuutun ettt ae e e e e 1
63 92049-2097 011 SeaL. .t uuitnnn ettt e e 1
64 92066-2096  PlUG. ¢ ettt et tie ettt e e e e e 1
65 317196-6812-00 ClamD. . euuunneee e eee e eeeeee e 1
67 130BO610  BOlt 6X10. e enee e it i e e e e e e el 2
80 59071-2062  JOINt. . e ettt et e e e e 1
99 26001-2113 HaAINeSS . it ete ettt et e e e e e e e e 1
100 313646-8161-00 Clampeeuun e e e e et e 1
101 59066-2361-9H Fan HOUSING. . et uu e et eee e e 1
102 59066-2295-9H Pan HOUSING. .. .uu e ettt e 1
103 49089-2181-9H ShroUQ......uuuuniee oot e, 1
104 49089-2199-9H ShroUd........uuuuiiee et 1
105 130BO610  BOlt S5X10. e e eeie et ee e e e e e e, 11
106 55020-2071-9H GUATA. ettt et et e et et e e e e e e 1
107 130BO508  BOLt 5XB. ettt it ot e e e e e e e 1
108 14037-2104-9H SCreeN......uuunn it e e 3
109 224B0616  SCrew 6X16. .ttt et e e e e e e e e 3
110 11043-2163  Bracket. ... e ot ot e e e e e e e e 1
111 92025-2003  ShiM. ittt ittt e e e X
112 14024-2028-9H COVET .ttt ittt ettt e e e e e e e e e 1

3



16 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

186

20

Figure 9-2

s REFER TO FB460V WORKSHOP
MANUAL FOR COMPLETE

SERVICE INFORMATION

129 130

0985

Kawasaki FBU460V Type AS-13 Engine




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 19

PART
ITEM NUMBER DESCRIPTION Quantity

Figure 9-2

KAWASAKI FB460V Type AS-13 ENGINE (CONT'D)
113 234B0408  SCrew 4XB. ...t itnr ittt ittt e 2
114 16169-2074 ChoKe LiNK.uuueueu'ieneneseeonnnonennnnns ceeeeeen .. 1
115 16171-2001 LinK. .. uuieieoneeneeie ittt eeeeeenaeenannannnn, . 1
116 ERAUCHE VA RO o) o § o' BRI 1
117 21187-2052 Governor Arm CompPlete.......eeeeeeeneeneenennennnn.. 1
118 92002-2269 BOltuuuuiieuiteneeneneennenneeneeneenneeneenaennnnn. 1
119 311BO600  NUL BMM. ettt it te et ieeeeneeeeeneeenennnenneennnnn, 1
120 411B0600 WaSher. ...ttt on et ie e iie it eeeeeeeemaeanennnnn, 1
121 49113-2065 Control Panel Assy (includes items 122,123,124,

B I 1
122 220B0425  SCTeW 4X25. it ittt teeeeete et e eeeaaeaaannn, 1
123 314401-5321B SPringe.ceeeeeeeeeeseeeeeeennennnnnnn. ettt 1
124 310701-1225A BOLt.u .ttt oneenneeeae aeeeeeeeeeneeenannnnns 1
125 92037-2020  Clamp. v ettt e eteeaeene et eeeeeeennennannannnnnn. 1
126 ERAUCHESACH LTINS o) ok § o' FR 1
128 92027-2071  COllaimn vttt ettt et e ettt te et e e e et 2
129 311509-3595-00 NUt BMM. e e e e et nenennnnennnnnnnnnn. N 2
130 112B0650 BOLlt 6X50. ¢ cuuitintnienennennenneeneenneennnnennnns 2
131 461F0600A Spring Washer........ueeeeeeeenunnnnnn. e 2
136 13107-2091  Shaft.u.ieeeeeeeneeeneeseesee e eeeenmaanaannnnns 1
137 92055-2072  O-RINGM et tttteteeee ettt eeeeeeeeeenerrae e 1
138 92015-1193 NUt. ettt ittt ittt ettt ettt e e e, 4
147 39003-2062  PAiVOt AIM. e unttnnerneenieeeaneeeneesnnenennnnenns 1
148 410BO600 Washer.....eieeeeieeenrneeeennnnnn. cereeas ceeeeea 1
149 554A0600  SNAP PiN.u.tuietenennen e nenneneneeeeneenannenenns 1
159 21193-2001 Flywheel ComPlet....uuen et eeeeeneeneennnnnnnn. 1
160 21121-2008 1Ignition Coil................ et tte ettt e 1
161 59031-2003 Charging CCil...uue e et en et en e eese e e, 1
162 21119-2095 IgNIiter...iuieeeeeneeneneeneennnnennnnn. e 1
163 310702-8137A BracKet..euuuee e ee e eeeeeee e, 1
164 26011-2119 Lead Wire....eeueeeeveeeeeennnnnnnn. et 1
165 130B0525 BOLt 5X25 .ttt eieeneeneeneneeeneeeeeeennaenannnnn, 2
166 224B0620  SCrew 6X20. ...t et enenene e tneeeeee e, 4
167 234B0408  SCIrew 4X8. ... eieiene it ieeee et 3
168 92071-2099  GromMMEt. . vt e et ene et st eneeeeeneennennennnnnn, 1
169 92071-2100  GrOmMMEt. v vtteee et ettt teeeeeeneeeeeemenennnnns 1
170 92037-2158 Ignition Coll....u.ueniuien s s e e 1
171 311901-8161A  Clamp. . uuu e eneteneeenneeeneeeneeeeneeenmaennnnnn, 1
173 314G1800 NUt 18MM. ...ttt it ittt tee et eeeeeeenaennnnns 1
174 92022-2178 WaSher ...ttt ittt ittt ettt e e e e e e 1
178 92070-2072  SPArK PlUGg. « et v tneteeee et ee e ee e ee e 1
180 21163-2070 Electric Starter Assy - see section 9-7 for parts

breakdown. ...t i e e e e e 1
182 92002-2278 Bolt..... C ettt e et e ettt 2
183 317BOBO0  NUt BMM. . e ittt it iee i ettt e e e e ee e eaeeeans 2
184 920008 LoCKWASher 5/16. . .. uineei et eee e e eennnnnnn, 2

N



20 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

GASKET
KIT

// —190

Y

39 4]
40
45
&—42
135
134
150 48

—145

lssjj\ﬂ LI I‘ @124
_@- &—146
o

152

REFER TO FB460V WORKSHOP MANUAL
FOR COMPLETE SERVICE INFORMATION

. 0986
= Wheel Horse

QL Figure 9-3 Kawasaki FBU60V Type AS-13 Engine



SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 21
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-3
KAWASAKI FB4€0V TYPE AS-13 ENGINE
31 12004-2076 Intake Valve....u.i''ieiee e eeeeenenonnennannnn, 1
32 12005-2066 Exhaust Valve.......ueoveeeneeeneenennennnnnnnnn. 1
33 12032-2058 TaPete et ettt teene et ittt et e eee e smeaennnnn, 2
34 AAVRISEVIVSYAD Mol of- | ol o) o 1
35 39108-2054 Spring Retainer........ieeeeeeeeenenennnnnennnn. 2
36 49078-2058 Valve Sprifng....iueeeeeeeen e neeeennennennnnnn. 1
37 49078-2059 Valve SPring..ceeeeeeeeeeeeeeeoeenennennennennn. 1
38 12044-2109 Cam Shaft..ceieeeeeneneneneeneneneennenennnnnnns 1
39 13001-2084 Piston — Standard.......eeeeeeeennenenennennnn. 1
13029-2019 Piston — .010 OVer SizZ€...eeeeueeeenenennunnnnn.. X
13029-2020 Piston - .020 OVer SiZ€..u.veeueveeenenneunnnnnn. X
13027-2001 Piston - .030 Over Size............... N eeeeseean X
46 13008-6001 Piston Ring Set - Standard.........eeveeenunn... 1
13008-6002 Piston Ring Set - .010 Over Size........vevuu... X
13008-6003 Piston Ring Set - .020 Over Size.......oeevnn... X
13008-6004 Piston Ring Set - .030 Over Size.......eeuuneo... X
41 13002-2066 PisStOn PiN.eeceieeeeeieeeneeneneneenennennennnns 1
42 92033-2066  SNAP RING. . eutoitnenennnnneneneneenennennennnns 2
43 13251-6005 Connecting ROd Ass'y - Standard (includes
1tem 44) .ot i i i e ettt 1
13251-6007 Connecting Rod  Ass'y - .025mm Under Size
(includes item 44) ... ..ueeeininenennnennnnnnnn. 1
44 315801-3245A Connecting ROA BOlt.u .o eeeeeneeenenenennnnnn. 2
45 49119-2115 Crankshaft COMPlete......eeeeeeeeneeennnneennnn. 1
46 S10AS5100 KeOY.tuueuntoesoeneoeenenenennenesnonneneennennnns 1
47 59056-2018 Helical GEAr...uu'eeeeeneneneneneeneenennnnnnnns 1
48 920262156 SPACET .ttt tte e ettt ennetneetaeerananans 1
49 92026-2164 SPACET .ttt ittt ittt taetent ettt 1
50 92025-2145 Shim — 1.18MM.t .t ienennnnenennnnenennenenennnnns X
92025-2146 Shim = 1.25MMu e eneneen et eeeeenennenenennnnnn X
92025-2147 Shim = 1.32MM. et nnenenenenenenenenenennnnnnnns X
92025-2148 Shim = 1.30MM. e tunennnennneeenernennenennnnnnnns X
92025-2149 Shim — 1.4bMM. .t enene e eneneeoennenenennnens X
92025-2150 Shim = 1.53MM. ceenenen sttt eeereenenennnnnnnns X
92025-2151 Shim — 1.60MM. e e eenene e e e eeenerneneennennnns X
92025-2152 Shim = 1.6 7mMM. e e en e enn e enenenennenenennnnnn X
92025-2153  Shim = 1. 74MM. e ene et eee e teeeeeneenenenennnen X
56 92043-2111 DOWel Pilu:ieuiuiueenenenenennonenennennennnnenns 2
57 60126207 Ball BeArinNg...ueeeeeee e eeeenenenennnennennnnn. 1
81 16142-2057 O11 PUMD ASSY .t tevenenenneeneneneneenennennennnns 1
82 16142-6001 Pump Cover COmpPlete.....vuveeeeeneeneennnnnnnnnn. 1
83 49065-2056 0Oil Filter — Internal.......c..eueeneeneunnnnnnn. 1
84 130G08B25 BOLlt BX25 .t iteeen e etee et e eneeeneannnnnnnens 3
85 13169-2359 Plate....iciiiennein ettt ittt ienennennn 1
86 130G0508  BOlt 5XBuutititienenien e it eeteeeneneennnnnnnn 1
87 140252145 COVET .ttt ittt ettt ittt ettt et ee e eeeeannn 1
88 317471-8620A Oil Pressure SwitCh........eeeeenenoeoenennnnnn. 1
89 92055-2063 O-RING.uutittitinnnienennenneeeeeoenenennennnnnns 1
96 130B0530 Bolt BX30. . uuieunsene s e eeneeeenenennnnnnnnns 2
91 600A1000 Steel Ball...uuueer i ensesemeeannnnn, 1

93



22 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

GASKET
KIT

// —190

Y

40

155
154
153 /

REFER TO FB460V WORKSHOP MANUAL
FOR COMPLETE SERVICE INFORMATION

T § : : 0986
» Wheel Horse

21 Figure 9-3 Kawasaki FB460V Type AS-13 Engine



SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 23
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-3
KAWASAKI FB460V TYPE AS-13 ENGINE (CCNT'D)

92 92081-2216  SPIANg. ettt et ittt teae et tee et 1
93 13169-2360 Plate...u.ieuiiiie ettt te et iit it eeeeeanaanns 1
94 130BO610  BOlt 6X10. . uuitieein s ineieiieeneeneeeannnnnnnnnn 1
132 13042-6006 Weight Complete (includes item 133)........uuu.... 1
133 92141-2007 Plain Bearing...eeeeeeeeeneenenneoneneeneeaennnnnnns 1
134 46102-6001 Rod Assy (includes item 135)....cuuueeennnnnnnnn. 2
135 92141-2094 Plane Bearing...eeeeeee oot eeeeoeeenennnnnnnnn. 2
139 49015-6001 Crankcase Cover COmPlete. ...u.veeeeeseseeeennnnnn. 2
140 11009-2337 GasKet. ..ttt ittt et et e 1
141 92049-2104 01l SeaAl.t it iteeee ettt teieee et 1
142 130G0845 BOlt 8XAS. ..ttt it te ittt iet e 8
143 130G0B25  BOlt BX25 .ttt tiein e e iieeeie e eeeeaeannennanns 4
144 49110-2067 GOVEINOT BSSY .t et nennenenneeneeneeneeeneennnnnns 1
145 42036-2060 SleeVe. ...ttt ittt e e 1
146 314401-5135A WaSher. ..t uin e ittt et e e e e e 1
150 52005-2058  GaUge. ittt it ttte e e ettt et et 1
151 11009-2346  GasKet. ...ttt ittt ittt ettt e 1
152 59231-2059  Filler. . ..ttt ittt i et et 1
153 B670D2016 O RING. ettt ittt ittt et ettt et e e e et 1
154 92037-2160-9H CLlamp. .ttt tn e et ettt e et e e e e e e 1
155 130B0508  BOLt 5XB8. .t itit it te ittt iteeneeeeeenannn. 1
156 56071-2063  J0iNnt. ...ttt ittt e e e e e 1
157 92066-2092  PlUg..niuititti it ettt e e e e 1
158 317370-7883-00 GasSKel ..t uutuneeteeneeneee st eee e eeeenaannnnnn. 1
172 510AS 100 KOyttt ittt ettt ettt ettt e e 1
190 11028-6001 Overhaul Gasket Set.......ivieiieeneeeeeeneennnnnn. X

Q_\[S



24 SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

197,

0987

"= Wheel Horse

Figure 9-4 Kawasaki FBU460V Type AS-13 Engine

b

Muffler & Exhaust




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 25
PART
TTEM NUMBER DESCRIPTION Quantity
Figure 9-4

MUFFLER AND EXHAUST
28 KW10251 Gasket 210-4. ...t e, 1
KWLI0011 Gasket 212-5. .. .iuniine e ee e e e e &
29 130G0812 Flanged Bolt 8XI4.....ueeeemse e 4
30 130G0845 Flanged Bolt 8X45. .. et eeseeeeoe o 2
191 112523 Deflector 212-5. . ittt eeeeee e, 1
192 113436 Heat Shield 212-5...iutt et ee e, 1
193 913406 Screw #8-32 X 3/8 212-5. ittt 3
195 113437 Heat Shield 212-5. .ttt et e e, 1
196 113009 Muffler-Black 212-5. ..t memne e, 1
113883 Muffler 210-4...u.uniene e e e, 1
197 920008 WasSher 5/16. . .uuun it ee e e, 3
198 920082 LoCKWASher 5/16. ettt ee e e e, 3

A



26 SECTION 9 - ENGINE FUEL & EXHAUST SYSTEMS

REFER TO FB460V WORKSHOP
MANUAL FOR COMPLETE
SERVICE INFORMATION

REFER TO SECTION 18 FOR
n CARBURETOR ADJUSTMENTS

0988

"' Wheel Horse

Q% v Figure 9-5 Kawasaki FBUG6OV Type AS-13 Engine
Air Filter & Carburetor




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 27
PART
ITEM NUMBER DESCRIPTION: Quantity

Figure 9-5

AIR FILTER & CARBURETOR
18 11010-2291 Air Filter Assy (includes items 32,33,34 & 35)... 1
19 11009-2443 GasKet.uuwuiieiieoneosnneannnnn.. Cesesccnctnnan 1
20 92002-2230  BOLtu ettt eeieeeeeee et e e e 2
21 92022-2220 WaSheT. .. .utti ittt it e 2
32 11011-2158 Air Filter Case..uuuueeusuueeeeseeeesonn, 1
33 11012-2192  ALr Filter Cap...eeeeeiiuiieeseno e, 1
34 11013-2020 Air Filter Element — FOAM....veeseunnnnnnnnnn.. .. 1
35 11013-2021 Air Filter Element Pleated Paper......ccoviven... 1
70 15001-2661 Carburetor Assy - see section 9-6 for parts

breakdown. ...t e 1
71 16073-2091  InSULAtOr. . ettt ne ittt eee e 1
72 16060-2108 TIntake Manifold......eeeeueeeeeessnn e, 1
73 16060-2109 Intake Manifold.......ee'uueeeseessooeen, 1
74 11009-2342  GasKetuuu ittt eeee it e e e 1
75 11009-2343 Gasket.ueeuieeersneeoeenmenannnn, et anesaarana 2
76 11009-2344  GasKet.u e et e tenn ettt e e e e e e e e, 1
77 92002-2254  BOLt.uuuu et teeee ettt et e e e e, 1
78 92002-2253  BOltauuuuuut it eeeetee ettt e e e 1
79 130G0825  BOLlt BX25.uucueuenniiineeeeeeeeeeeee e 2

a9



28

SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

29

REFER TO FB460V WORKSHOP
MANUAL FOR COMPLETE

SERVICE INFORMATION =
é%—————-—————26

REFER TO SECTION 18 FOR

CARBURETOR ADJUSTMENTS @————27

0989

% Wheel Horse

0

Figure 9-6 Kawasaki FBU460OV Type AS-13 Engine
Carburetor




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 29
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-6
CARBURETOR
1 316550-6137A  SCIreW......eiunueen it 2
2 16025-2101 Throttle Valve......uieeeeennseeunn e 1
3 3LA572-6137A  SCIeW.....uueine ittt 2
4 16126-2015 Choke Valve....uueuiuuuoeeeeen e 1
5 92009-2079  SCI@W. .ttt ettt e e 1
6 313650-6108-00  SPring.....eeeeenueneeneenenn e 1
7 312750-6116-00  SPring....ceuuenseneeneeneaan e 1
8 16014-2055  AJUSTEr SCIeW.......eeeeeenser oo 1
9 316511-6112-00 Pilot Jet (#65) ... uuenneenn e 1
10 92081-2078  SPIring....ueeeeueeenee it e 1
11 90227-2026  RING. .t ue ittt it e e e e 1
12 3L4598-6138A RING..uuuuettttmnii et 1
13 313650-6128-00 GasKet....ueuueurenienee e 1
14 16030-2067 Needle valve e 1
15 314499-6127A Float PiN...euuiuuiiueeeeee oo 1
16 314595-6134A  CliPuu e tennn it e e e e 1
17 16020-2005 Float Chamber Assy (includes items 18 & 19)...... 1
18 315470-6133A Drain SCIeW....uuueuueeeeees oo 1
19 313122-6116-00 SPring..cceueenuuee et eeeeee e, 1
20 16041-2010 Choke Shaft....ueeeeiieeeeeeemmsonaean e 1
21 16041-2009 Throttle Shaft....ueeieeeeermsenaee e 1
22 92027-2025 RING.tutttunenenttiiee et eeeeee e 1
23 316616-6206A S€aL. ..t ttuitetee e e 1
24 315801-6126A Float...euuueueeeeeeeeeee oo 1
25 49121-2077 Main Nozzle (#6A) ... ue e eee e, 1
26 92063-2010 Main Jet (#112.5) .. uuuneeemnnees oo 1
27 318190-6159-00 WaShET ... u ettt et ee e e e e 1
28 314486-6143A BOLlt.uuituie et iteeee et e e 1
29 49123-2016 Main Jet HOlAer....uuu e e s e s e, 1
30 92081-2077  SPriNG. .. cueneeennneiee et aeee el 1
31 99997-6001 Carburetor Gasket Set........eeeeeeeesonnnnnnn. .. X

R



30

SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS

REFER TO FB460V WORKSHOP MANUAL
FOR COMPLETE SERVICE INFORMATION

0990

EFY

" Wheel Horse

Figure 9-7 Kawasaki FBU460V Type AS-13 Engine
Electric Starter




SECTION 9 - ENGINE, FUEL & EXHAUST SYSTEMS 31
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 9-7
ELECTRIC STARTER
1 16146-2076  COVET ASSY. . ttuueennnte e 1
2 92022-2218 WAShEr ASSY..uueueeeettee e 1
3 32085-2066  StOPPET ..ttt it ettt et e e 2
4 92033-2081  SNAP RING. e tttnnttnnnneteeeeee e 1
5 13081-2085 ClUtCh ASSY...uuuueiiiiee e e 1
6 13168-2131  LeVer..uuut ittt ettt e e e 1
7 21080-2054  Armature........eeeeieeinene e 1
8 13091-2068 Brush HOLAeT......euuuuueeeeseee e, 1
9 21039-2059  BrusSh....ueueen ittt e e 4
10 21040-2052 Brush SPring....eeeeeeeeeeeesn e, 4
11 16073-2098  TNSULAtOrY. . eennnneenneeeeeeemee e, .o 1
12 16146-2077 COVEr ASSY.ettuueenneen it e e, 1
13 A B < < K 2
14 27010-2122  SWitCh ASSY....uuuieiin e eeeseee e, 1
15 92015-2146 NUt...uweiennnnenennnnnn. ettt 2
16 92015-2147 NUL. ettt ittt ettt ettt e e e e e, 1

33



FC290V-X FC290V-AS04

161 43 &—}3—52




FC290V-X FC290V-AS04

Ref.No. Part No. Part Name A Quantity Remarks
1 11008-6002 CYLINDER HEAD COMP 1
2 49002-2075 «GUIDE, valve (IN) 1
3 49002-2076 «GUIDE, valve (EX) 1
4 92036-023 «RING, snap 2
5 11004-2086 GASKET, head 1
6 130T 0845 BOLT (8xu5) 5
7 11022-2054 CASE, rocker 1
8 11009-2421 GASKET, rocker case 1
9 130B0614 BOLT (6x1u) 3
10 11010-2248 AIR FILTER ASSY 1 Fig. A-1
1" 11009-2422 GASKET, air filter 1
12 171G 0690 STUD 1
13 | 92015-2138 NUT 1

14 92022-2204 WASHER 1
15 49069-2161-9Y MUFFLER ASSY 1
16 49106-2387-9Y «COVER, muffler 1
17 11012-2232-9Y «CAP 1
18 18077-2087 «ARRESTER, spark 2
19 92009-2166 «SCREW 8
20 410B0500 «WASHER 4
21 32069-2063-9Y BRACKET, muffler 1
22 184B0814 BOLT (8x14) 1
23 184B0818 BOLT (8x18) 1
24 315501-1442A GASKET 1
25 171G0816 STUD 2
26 317R 0800 NUT (&nm) 2
27 461F0800 WASHER, spring 2
28 12004-2084 VALVE, intake 1
29 12005-2068 VALVE, exhaust 1
30 49078-2060 SPRING, valve 2
31 11012-2189 CAP, valve 1
32 12009-2058 RETAINER, spring 1
33 12009-2060 RETAINER, spring 1
34 12011-2052 COLLET 2
35 16007-2052 SEAT, spring 2
36 92049-2100 SEAL, oil 2
37 12016-2055 ARM, rocker 1
38 12016-2054 ARM, rocker 1
39 12020-2057 SHAFT, rocker 1
4o 92009-2182 SCREW 2
41 92015-2139 NUT 2
42 13116-2054 ROD, push 2




FC290V-X FC290V-AS0O4

Ref.No. Part No. Part Name A Quantity Remarks

43 12032-2060 TAPPET 2

4y 49118-2054 CAM SHAFT COMP 1

45 92081-2297 ¢« SPRING 1

46 92025-2162 SHIM AR t=1.60
92025-2163 SHIM AR t=1.65
92025-2164 SHIM AR t=1.70
92025-2165 SHIM AR t=1.75
92025-2166 SHIM AR t=1.80
92025-2167 SHIM AR t=1.85
92025-2208 SHIM AR t=1.90
92025-2209 SHIM AR t=1.95

47 13001-2089 PISTON 1 ' S.T.D
13029-2080 PISTON AR O/S 0.25mm
13029-2081 PISTON AR O /S 0.50mm
13027-2055 PISTON AR O/S 0.75mm

48 13008-6007 PISTON RING SET 1 S.T.D
13025-2073 PISTON RING SET AR O /S 0.25mm
13025-2074 PISTON RING SET AR O/S 0.50mm
13024-2051 PISTON RING SET AR O /S 0.75mm

49 13002-2069 PIN, piston 1

50 92036-008 RING, snap 2

51 13037-2269 SHAFT, crank 1

52 59051-2097 GEAR, spur 1

53 59056-2088 GEAR, helical 1

54 92038-2071 KEY 1

55 92002-2263 BOLT 1

56 92022-2194 WASHER 1

57 13251-6009 CONNECTING ROD ASSY 1 S.T.D
13251-6016 CONNECTING ROD ASSY AR ~|U/S 0.50mm

58 315601~ 3245A « BOLT, connecting rod 2

59 920262052 SPACER 1

60 92025-2168 SHIM AR t=1.13
920252169 SHIM AR t=1.18
92025-2170 SHIM AR t=1.23
92025-2171 SHIM AR t=1.28
92025-2172 SHIM AR t=1.33
92025-2173 SHIM AR t=1.38
92025-2174 SHIM AR t=1.43
92025-2175 SHIM AR t=1.48
92025-2207 SHIM AR t=1.53

61 49120-2138 CRANK CASE COMP 1

62 92043-2111 PIN 2

34



FC290V-X FC290V-AS04

Ref.No. Part No. Part Name A Quantity Remarks
63 92043-1037 PIN 2
64 92004-2083 STUD 4
65 16126-2107 VALVE 1
66 13169-2414 PLATE 1
67 315801-6732A SCREW 1
68 410B0500 WASHER 1
69 601A 6306 BEARING, ball (6306) 1
70 316470-4231-00 SEAL, oil 1
71 92049-2097 SEAL, oil 1
72 15001-2634 CARBURETOR ASSY 1 Fig. C-1
73 16073-2095 INSULATOR 1
74 11009-2423 GASKET 1
75 11009-2424 GASKET 1
76 16060-2113 PIPE, intake 1
77 11009-2425 GASKET 1
78 92004-2093 STUD 2
79 92015-1193 NUT 2
80 92059-2170 TUBE, breather 1
81 92037-1104 CLAMP 1
82 49088-2295-YK RECOIL STARTER ASSY 1 Fig. R-1
83 49080-2133 PULLEY 1
84 130B0610 BOLT (6x10) 4
85 130G 0645 BOLT (6xu5) 3
86 21187-2051 ARM ASSY 1
87 92002-2269 BOLT 1
88 311B0600 NUT (6mm) 1
89 411B0600 WASHER 1
90 16171-2051 LINK, governor 1
91 92081-2299 SPRING, link 1
92 16169-2077 LINK, choke 1
93 49113-2065 CONTROL PANEL ASSY 1
94 214B 0425 «SCREW (4x25) 1
95 310701-1225A ¢ BOLT 1
96 92037-2020 o« CLAMP 1
97 314401-5321B «SPRING 1
98 92081-2316 o SPRING 1
99 112B0630 BOLT (6x30) 1
100 112B 0655 BOLT (6x55) 1
101 461F0600A WASHER, spring 2
102 311509-3595-00 WASHER 2
103 92027-2088 COLLAR 1
104 92027-2089 COLLAR 1

37/



FC290V-X FC290V-AS04

Ref.No. Part No. Part Name A Quantity Remarks
105 92081-2300 SPRING 1
106 13042-6003 WEIGHT COMP 1
107 13107-2088 SHAFT 1
108 92055-2072 0-RING 1
109 92015-1193 | NUT 4
110 46102- 6003 . ROD ASSY 2
m 92141-2090 | BEARING, plain 2
112 49015-6008 | CRANK CASE COVER COMP 1
13 92141-2091 ; .BEARING, plane 1
14 110092426 GASKET 1
115 130T 0845 . BOLT (8x45) 8
116 | 130G0825 BOLT (8x25) 4
117 | 49073-2053 SLINGER, oil 1
118 ' 13107-2089 SHAFT 1
119 3145V1-7283A WASHER 1
120 | 18780512 BOLT (5x12) S
121 3145V 1-7281A WASHER L1
122 . 92049-2101 SEAL, oil by
123 ' 49110-2069 GOVERNOR ASSY 1
124 ' 42036-2060 SLEEVE, governor 1
125 39003 2063 ARM, pivot 1
126 41080600 WASHER -
127 554A 0600 PIN, snap S
128 92022-2135 WASHER o
129§ 92022-2222 WASHER o
130 . 52005 2064 GAUGE, oil o
131 59231- 2061 FILLER 1
132 11009 2346 GASKET 1
133 670D2016 ' O-RING 1
134 92066-2097 . PLUG, drain 1
135 21194-2160 " FLYWHEEL COMP 1
136 | 211212058 | COIL, ignition 1
137 13080520 ~ BOLT (5x20) 2
138 21119 2101+ IGNITER 1
139 26011-2104 | WIRE, lead 1
140 224B 0408 SCREW (4x8) 1
14 92037-2177 . CLAMP 1
142 315801-6732A | SCREW 1
143 92071-2112 GROMMET 1
144 92071-2099 GROMMET 1
145 510A5100 KEY 1
146 314G 1600A NUT (16mm) 1

3%



FC290V-X FC290V-AS04

Ref.No. Part No. Part Name A Quantity Remarks
147 92022-2205 WASHER 1
148 92070-2075 PLUG, spark 1
149 21130-2060 CAP, plug 1
150 59066-2359-9H HOUSING, fan 1
151 59066-2278-9H HOUSING, fan 1
152 49089-2188- 9H SHROUD 1
153 49089-2189-9H SHROUD 1
154 49089-2246-9H SHROUD 1
155 130G 0612 BOLT (6x12) 13
156 11044-2073 BRACKET 1
157 14037-2090- 9H SCREEN 1
158 92025-2176 SHIM AR t=1.2
159 14024-2056 COVER 1
160 56038-2391 LABEL, brand 1 * %
161 56031-2191 LABEL, manual 1 * K
162 56031-2269 LABEL, manual 1 * %

3(3

P



Fig. A-1 AIR FILTER
FC290V-X FC290V-AS04

Ref.No. Part No. Part Name A Quantity Remarks
11010-2248 AIR FILTER ASSY 1

A-1- 1 11011-2152 +CASE, air filter 1

A-1- 2 11012-2183 «CAP, air filter 1

A-1- 3] 11013-2092 <ELEMENT 1

A-1- 4} 11013-2093 «ELEMENT 1

10



Fig. C-1 CARBURETOR
FC290V-X FC290V-AS04

ol




Fig. C-1 CARBURETOR
FC290V-X FC290V-AS04

Ref.No. Part No. Part Name A Quantity Remarks
15001-2634 CARBURETOR ASSY M

C-1- 1 16041-2129 ¢« SHAFT, choke 1

C-1- 2| 92027-2087 «COLLAR 1 1

C-1- 3| 92081-2303 «SPRING 1

C-1- 4 16126-2112 «VALVE, choke 1

C-1- 5| 314572-6137A «SCREW 2

C-1- 6| 314598 6138A <RING 1

C-1- 7| 317290-6112-00| JET, pilot (#50) 1

C-1- 8] 214BO4I2A SCREW (4x12) 1

C-1- 9| 16014-2057 +SCREW, adjuster 1

C-1-10/ 313122-6116-00/ oSPRING \ 2

C-1-11] 16041-2130 +SHAFT, throttle L ;

C-1-12| 316626-6206A SEAL L :

C-1-13| 16025-2090 JVALVE, throttle (#110) 1

C-1-14)  316550-6137A JSCREW L

C-1-15| 16035-2060 JET, air (#1.7) 1

C-1-16/ 315825 6113A JJET, pilot air (£1.1) 1 .

C-1-17] 16030-2067 JVALVE, needle 1

C-1-18| 314595-6134A ' ,CLIP 1 ' L

C-1 19 491212086 (NOZZLE, main (#12C) 1 o

C-1-200 149123-2053 .PIPE, bleed 1 L |

C-1-21 92063 2114 JJET, main (297.5) 1 |

C-1-22/ 315801-6126A | ,FLOAT 1 :

C-1-23] 314499 61274« _PIN, float R o

C-1-24] 3136506128 00 ,GASKET 1 |

C-1-25/ 16020-2051 | LFLOAT CHAMBER ASSY 1 5

C 1-26| 315470-6133A ee SCREW, drain 1

C1-27| 313122 6116 00  ««SPRING o

C 1 28| 314486 6143A .BOLT b

C 1-29 318190-6159 00/ JWASHER 1

C 1 30] 92027 2025 LCOLLAR Lo !

C 1 31| 92144 2002 LSPRING 1 |

d-riia‘



32

SECTION 11 - ELECTRICAL SYSTEM

1181

% Wheel Horse

Figure 11-1 Electrical System



SECTION 11 - ELECTRICAL SYSTEM 33

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM

1 104962 Battery - 24 amp hour......... ... oiiiininna.... 1
2 113880 Wiring Harness 210-4.....ccuternenennnnnnnnnnnn.. 1
113718 Wiring Harness 212-5......ueuiitneenennennnnnnnn. 1
3 110298 Battery Tray. ..ttt et ittt ittt teeeanennnnnnn, 1
4 109547 HOOK e e i e e e e e e e 2
5 113010 Battery Angle. ...ttt ittt 1
6 111078 Wire (10M) ...ttt it et X
7 111076 Wire (14" ) ...ttt et e e e X
8 111682 Wire (17.5" ) ittt e e e e X
9 908003 BOlt 1/4-20 X 3/4. .ttt 2
10 920007 Washer 1/4 SAE. ...t uinieinit et eneannnnnnnn. 6
11 915111 NUt 1/4-20. ittt it et e 7
12 920081 Lockwasher 1/4 210-4 Only...uue e eneeennnennn.. 2
13 110167 Solenoid (Includes two of item 11) 210-4......... 1
18 114240 Seat Switch.... .ot i i, 1
20 111364 . Wiring Harness - Transmission Neutral Switch..... 1
21 -111365 Transmission Neutral SwitCh.........eeeeeunennn... 1
22 111215 Ignition Switch (Includes Items 31 & 32)..u...... 1
23 111220 Ignition Key (set of 2).uiiuiiiininenenennnnnn. 1
24 102138 Light Switch (includes items 33 & 34).....uu..... 1
25 920262 Special Washer......oieiiiiiiiniiienenennnnnnn. 1
26 920259 Special Washer.....oeiiiiiniiiii it ieinennnnnn. 1
27 100571 Cable Tie........ ettt ettt ettt et 1
28 109553 Battery Terminal Cover..........veeeenneennnnnn. 2
29 113140 Headlight HarnesS.....uve et iieeeeeeeenennnnnnn 1
31 101884 SWitch NUt. .ttt ittt ittt ittt e e 1
32 920160 Internal Tooth Lockwasher............ccveuuuun... 1
33 105805 Special NUt...euii et iineeneneennenneenennennnnnn. 2
34 102950 Tab Washer. ..o ii ittt i ittt eeeaannn, 2
37 960155 Whizlock Hex Hd Cap Screw 1/4-20x1 210-4......... 4
38 920122 External Tooth Lockwasher 1/4.........ccuuuuuunun. 4
39 915234 Hex Jam Nut 1/4-20 210-4. ... innennnennnnnnnn. 2
40 920081 Lockwasher 1/4.. ...t iiiieieeannnnn, 2
41 105302 5-Terminal Connector (part of item 2)............ 1
42 113127 Ring Terminal (part of item 2) 210-4............. 1
43 109355 15 amp ATO FUSE. .ttt tneeneinreneereenanannnn. 1
109102 25 AP ATO FUSE. .t ittt et eeeetaeenseeneenennennnnns 1
45 113088 Connector .250 x .032....iuiirniiiiiinnnnnnnnnn. 2
46 111498 Connector Body (part of item 2)......veueuunnun... 1
47 109357 2-Terminal Connector (part of item 2)............ 2
48 113131 Long Male Terminal .250 X .052.....cciveuunnnnnn. 1
49 113133 Fuse Holder....uiiiiiiniini ittt et eieeeeennnn. 2

144



34

SECTION 11 -

ELECTRICAL SYSTEM

% Wheel Horse

1181

Figure 11-1 Electrical System

w15



SECTION 11 - ELECTRICAL SYSTEM 35

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 11-1
ELECTRICAL SYSTEM (CONT'D)

50 104926 ConnNector Body....iieeeeeennneeenneonnneennnnn,s 2
51 113128 Ring Terminal......ceueiennnininnnenennnnnnnnn. 1
52 113206 Female Terminal .250 (part of item 29)........... 2
53 113308 Female Dbl. Crimp terminal (part of item 29)..... 2
54 105312 Long Male Spade Terminal part of item 2 & 29).... 4
55 113127 Ring Terminal 5/16 (part of item 29)............. 1
56 110459 Connector Body (part of item 20).........c0u..... 1
57 105306 Female Terminals (part of item 20).........u..... 2
58 8830 LG D 1
59 3023 O < 6
63 113178 Electric Clutch Switch (includes items 33,34 & 64) 1
64 113179 Face Nut................. M et eceesesecacssannnnnas 2
65 113050 PTO Switch Cover......iuiiiiiiiiiineeennnnnnnnnn 1
66 920242 S Ta = 1
67 112192 Connector Body (part of item 2).........ceuuun... 1
68 112360 Terminal (part of item 2)..i.ieieeeennnnennnnnn.n. 1
70 KW10083 Voltage Regulator.....veeieninineneneennnennnn. 1
71 960155 Whizlock Bolt 1/4-20 X 1/2..cuieienenenenennnnnnn. 2
74 105490 LG T o 1
75 109445 Fuse Holder Mounting Clip 210-4.......0cveuuunn.. 1

112364 Fuse Holder Mounting Clip 212-5.....ciueeennnnnnn. 1
76 112362 3 Contact Lock Type Connector (part of 2)........ 1
77 113170 Fuse Holder Terme....oviiteeeneennnennennnnnannn 1

113171 Fuse HoldefTerminal .......ccieeeineenennnnnnnnn. 3
78 105303 S Terminal CONNECEOr . vt vt eeeeeneneneeenenennnns 1
79 518075 Socket Connector....ieeeeeeeeenneneneneennennnn. 1
81 113090 Tab Receptacle .250 X .030....ieiuencenenennnnnnn. 1
82 113124 Tab Receptacle .187 X .020....vieeueeeenannnnnnn. 3
83 113206 Tab Receptacle .250 X .032....iueuiennnnnnennnnn. 4
84 113172 Tab Receptacle.250 x .035....iiieiinennnnnnnnnnn. 1
87 113132 Long Male Terminal .248 x .032.....ccivuenuunnnn. 3



36 SECTION 13 - WHEELS AND TIRES

I

; ; / ALL TIRES 12 PSI

END PLAY 0 - .015

LUBRICANT - #2 MULTI-PURPOSE LITHIUM GREASE
SERVICE AT 25 HR. INTERVALS

ANTI-RUST COMPOUND TEXACO CODE 1976 “L" LIGHT OR EQUIVALENT

, ON AXLES

1328

Figure 13-1 Wheels and Tires

q

]



SECTION 13 - WHEELS AND TIRES 37

PART
ITEM NUMBER DESCRIPTION Quantity
Figure 13-1
WHEELS AND TIRES
1 5210 Shim Washer .015. ... ittt in et e e eenennnnnnn. X
2 1278 Shim Washer .050. ...t tinineeteeeeienennnnn X
3 109262 Special Washer Hubcap 1 5/16 OD..vuuueernnnnnnn.. 4
4 114015 Front Wheel and Tire 15 x 6.00-6 (includes items
6, 8, 9 & 10) 212-5. . ittt 2
113389 Front Wheel and Tire 15 x 6.00-6 (includes items
6, 8, 9 & 10) 210-4. .. ittt 2
5 8119 Front Tire 15 X 6.00-6. ...t ttneeenennnnnnnnn 2
6 114014 Front Wheel Assy (includes Wheel w/items 8,9 &
B B B 2
113390 Front Wheel Assy (includes Wheel w/items 8,9 &
10)  210-4. ittt e e e e e, 2
8 109500 Grease Fitting...vieiiiini ittt iieennnn. 2
9 113342 1T ol o Lo PP 2
10 5108 Valve Stem. . ..t iin ittt ettt et eeeae e eeeaannnn 4
11 100079 Front Tube - Service Only.......cceiiiueennnnnnnn. X
12 932026 Cotter Pin 5/32 X 1=1/4 .. e, 2
13 109261 Hubcap - Black = Front.....eeeeeeeeeeeeeennnenn.. 2
109154 Hubcap - Black — REAr.....iiueeeiiienneneennnannn 2
14 112294 Rear Wheel and Tire 18 x 8.50-8 210-4........... 2
112187 Rear Wheel and Tire 18 x 9.50-8 212-5........... 2
15 8191 Rear Tire 210-4. ... ...ttt e ieenannnn 2
105451 Rear Tire 212-5. ittt e e et e ee e e 2
16 111958 Rear Wheel 210-4. . .. .. ittt e e eaeaannn 2
112188 Rear Wheel 212-5. .. ...ttt eeneannnn 2
17 105450 Rear Tube - Service Only.......ceeeiieerennnanann. X
18 1120 Square Key 3/16 x 1 3/4. .. iiennnneiinnnnnn. 2
19 104636 L S o T 2

qQ



— SEAT AND DECALS

SECTION 15

38




SECTION 15 - SEAT AND DECALS 39
PART
ITEM NUMBER DESCRIPTION Quantity
Figure 15-1
SEAT AND SUSPENSION

1 109342 At . i e e e e e, 1
2 908017 Bolt 5/16-18 X 3/4..cuieniniiiie e, 4
3 113852 Seat Pivot Plate......ciiieiiiinneennnnnnnnnnn. 1
4 112744 RH Pivot Bracket....eeeieeviiineeeeennnnnnnnnn.. 1
112745 LH Pivot Bracket....ueiveneininnoeennnnnnnnnnn. 1
6 908018 BOlt 5/16-18 X 7/8. it 4
7 105503 S ) o o 2
8 915662 E.S. Hex Nut 5/16-18. ... uiiniinieennnnnnnnn. 6
9 114267 ) &) T P 2
10 106449 o o 2
11 932008 Cotter Pin 3/32 X 3/4u i, 2
12 114268 SPring — Lifter.....eeeeien oo e s, 2
13 108889 BUmMper . . e 2
16 112961 Plate 211-4. . .. i e e, 2
17 908019 BOLlt 5/16-18 X Lleutuiiununineneeenemnnennnnnnnn, 4
18 920008 Washer 5/16 SAE. .. ..cuiuiuiieteeseennnnnnnn.. 6
22 112837 Seat Spring 208-5, 211-5 & 2126 e uunnnun... 2
24 920082 Lockwasher 5/16 (8 used on 208-5, 211-5 & 212-6.. 4
25 915112 Hex Nut 5/16-18 208-5, 211-5 & 212-6....couu..... 4
26 908020 Bolt 5/16-18 x 1-1/4 208-5, 211-5 & 212-6........ 2
114496 Nylon Spring - Not illustrated................... 2
900214 Bolt 5/16-18 x 3/4 - Not illustrated............. 4
920155 Lock Washer 5/16 - Not illustrated............... 4



40 SECTION 15

SEAT AND DECALS

Wheel Horse

00 NOT OPERATE WITH
BATTERY DISCONNECTED.
DAMAEE TO ELECTRICAL
SYSTEM WILL RESWAT.

/

@

CLUTCH

OWNER’S yy

) PACKAGE /
OWNER’S ‘
MANUAL /4 /

7
%

12

25

R TR
N

BM o N 73056

P10
CLUTCH

DISENGASE

. 7 FOR BEST PERFORMANCE:
« F0LLOW DPERATON'S MANUAL INSTRUCTIONS
« OPERATE ENGINE AT FULL TNROTILE
1GNITION st « CHECK AND ADJUST MOWER LEVEL PERIOOICALLY  + REFP P.1.0.
BEFORE EACH USE:
+ CHECK SMFETY INTERLOEK StsTEw
« CNECK ENSINE OIL
~EteR SATERY WATER Leven

« CHECK 6

EVERY 25 HOURS:
« CHECK TIRE PAESSURE: INFLATE 10 12 P S.1.
« CHECK FASTENERS IN PLACE AND TIGHT
 LUBRICATE CHASSIS AND FRONT WHEELS

70 ENGASE:
DEPAESS BAAXE
PEDAL AND PULL

LEVER iNTO NOTCH.

10 DISENGASE:
DEPRESS BAAKE
PEOAL

+ CLEAN UNDEASIOE oF MOWER FNEQUENTLY

S SHARP AND BALANCED
oD BELTS ADLUSTED

+ ACK TAANSMISSION O LEVEL (UTOMATIC)

EQUIPENT CONDITION

ENERAL
 ELCAN EAGIME CRAFY SCREEN

« CNECK TRANSMISSION O)L LEVEL (9 SPEED)

 CLEAN ENGINE M FUTER ELEMENT
+ CHANGE ENGINE OIL

1669

Figure 15-2 Miscellaneous

Decals,

1



SECTION 15 - SEAT AND DECALS 41

PART

ITEM NUMBER DESCRIPTION Quantity
Figure 15-2
DECALS, MISCELLANEOUS

1 114118 Decal - Hood RH 210-4. .. ... iuneenennannnnnnn. X
113310 Decal - Hood RH 212-5.. ... .iiieinnenennannnnnnnnn. X
2 114119 Decal - Hood LH 210-4. ... uuuieneee e, X
113311 Decal - HOOd LH 212-5...uuunieeeeenneannnnnnn, X
3 111784 Decal - Rear HOOd. ..o vuunuiin s ne e, 1
4 111327 Decal - Parking Brake.........eeeeeeeesennnnnnn. .. 1
5 112845 Decal — PTO ClutCh...ciiuiinin e 1
10 110629 Decal - Rear Fender.........ueeeeeeeeesonnnnnn.. 1
11 111699 Decal - Front HOOQ. .. euueseeoieseeseemeen . 1
12 Owner's Manuel-Tractor....u.. e e e eeeenenennnnnnn... X
13 807163 New Tractor Loose Parts Package 210-4.............. X
807162 New Tractor Loose Parts Package 212-5.............. X
14 111632 Decal - Clutch & Brake......uoveeeeueennnnennnnnn. .. 1
19 111926 Decal - Electrical System..........eeeveenennnnn... 1
20 111193 Decal - MaintenanCe........uueeeeeeeesseonennnnn. 1
21 111706 Decal - Throttle....ouiiuiiiinnnenn. 1
22 112924 Decal - Back Plate....cuueuiineeennemeson . 1
23 112384 Decal - Hood Stripe RHeu.uuviuieueeuessesnneunnnnn. 1
112385 Decal - Hood Stripe LH..u.vuiieueeeenensnennnnnn.. 1
24 112670 Decal — Danger.....e.ieieuneinn e eeneenennnn, 1
25 112926 Decal - Shift 4 Speed.....cvuiieeeennnnunnnnnnnn.. 1
26 112927 Decal - Shift 5 Speed....ieii e e, 1
29 112403 Decal — VIN OVerlay...eeeeeen oo eueseeneose . 1
30 113370 Decal - PTO AQJUSEMENt..ueuv e e e e eeeenn .. 1
111342 Decal - Europa Not illustrated..............o...... 2
114297 Decal - Seat Lifter Not illustrated............... 1

o



a2 SECTION 18 - SERVICE INFORMATION

TORQUE SPECIFICATIONS

SAE GRADE 1or2 | SAE GRADE 5 SAE GRADE 6 or7 | SAE GRADE 8
BOLT
BOLT HEAD MARKINGS |BODY SIZE Torque Torque Torque Torque
In. - Thread
Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm Ft-Lb Nm
1/4-20 5 6.8 8 10.8 10 136 12 16.2
MT,'""',:g;"""‘;‘;;:;;*;"mh;Y. ;;'v -28 6 8.1 10 13.6 14 19.0
o AR CrugesoomPe ind 1 511618 11 150 17 23.0 19 258 24 325
24 13 17.6 19 258 27 36.6
3/8-16 18 24.4 31 420 34 46.1 44 59.7
-24 20 27.1 35 475 49 66.4
@ @ @ 7116-14 28 38.0 49 66.4 55 746 70 95.0
-20 30 40.7 55 746 78 105.8
17213 39 52.9 75 101.7 85 115.2 105 142.4
-20 41 55.6 85 115.2 120 162.7
9/16-12 51 69.1 110 149.1 120 162.7 155 210.1
18 55 74.6 120 162.7 170 230.5
SAE tor2 SAE S
5/8-11 83 112.5 150 203.3 167 226.4 210 284.7
* 18 95 128.8 170 230.5 240 325.4
)
\\ 4 314-10 105 142.4 270 366.1 280 379.6 375 508.4
] -16 115 155.9 295 400.0 420 569.4
718- 9 160 216.9 395 5355 440 596.6 605 820.3
SAEG or 7 SAE8 14 175 237.3 435 589.8 675 915.2
1- 8 235 318.7 590 799.9 660 894.8 910 1233.8
14 250 339.0 660 894.8 990 1342.2
FUEL LINE

50’ bulk fuel line ID .250 x OD 550 — #112570

FASTENERS

e All hex bolts GRADE 5 minimum, GRADE 8 used as noted.
e All carriage bolts GRADE 1 unless otherwise noted.
® In place of ESLOK or E.S. nuts, use LOCTITE or lock washers with free running nuts.

PAINT

Red Enamel — 6 cans, order #8-0311
Red Enamel — Quart can #5340 (Non-aerosol)*"
Beige Enamel — 6 cans, order #8-0321
Black Enamel — 6tans, order #8-0334

Pewter Metallic Enamel — 6 cans, order #8-0335
(Automotive Equivalent: 1971 Lincoln-Mercury Pewter Metallic)

White Enamel — 6 cans, order #8-0336

Pewter Gray Enamel — 6 cans, order #8-0337

(Automotive Equivalent: 1982 Lincoln Light Pewter)

Silver Metallic Enamel — 6 cans, order #8-0338

Pewter Gray Enamel — Quart can #5347 (Non-aerosol)™*

* Thinning — use zylol (slow drying time) or toluol (fast drying time)

%/ Wheel Horse

** Thin with zylol

181 R4 0986




SECTION 18 - SERVICE INFORMATION 3

MOUNTING STEERING.WHEEL o Turn eccentric clockwise until

o With wheel straight ahead, install zero clearance is obtained
steering wheel so spokes form a n"yn between end of gear tooth and
(3-Spokes), or so spokes extend steering shaft gear.

outward left and right (2-Spokes). o Torque nut to 25 - 35 ft. 1bs.
See "STEERING GEAR TOOTH ADJUSTMENT" DO NOT OVERTIGHTEN.
to align as necessary. o Turn wheels left and right

o Line up hole in wheel hub with hole rechecking for proper gear mesh.

in steering column. o Reinstall battery and fuel tank.
o Insert punch through hole to hold

steering wheel in position. Drive GEAR SHIFT LEVER ADJUSTMENT

spirol pin in with a hammer. As o0 Position transmission in neutral.

spirol pin is driven in, it will o Remove cotter pin and pin from

push punch out. adjustment yoke.
o Install "Horse Head" insert so head .

is upright when the steering wheel
spokes are aligned.

STEERING WHEEL SPOKES

SLIP STEERING WHEEL INT
STEERING :

o Position gear shift lever roll

pin in bracket neutral stop.
o Loosen lock nut on control rod

STEERING GEAR TOOTH ADJUSTMENT
o Remove fuel tank and battery.

0o With steering wheel installed,
loosen eccentric nut and align

and adjust yoke and lever with-
out force. Retighten lock nut
and install cotter pin.
Position indicator on control

handle at neutral marking. Move
indicator up on control handle
to clear console when handle is
pushed down for reverse.

steering shaft gear in steering gear
so that spokes of steering wheel are
positioned as outlined lined above.

Make sure front wheels are pointing

straight forward. Tighten nut

until eccentric turns with small
amount of friction.




44
BRAKE ADJUSTMENT

Brake adjustment is made at brake

caliper. Block wheels to prevent

tractor from rolling and place trans-

mission shift lever in Neutral for
brake adjustment.

o Check that trans. brake lever is
contacting bolt when brake pedal is
released. If it does not, brake
pads will drag on disc while tractor
is being operated. If applicable,
adjust clutch/brake rod. -

o With clutch/brake pedal released,
loosen or tighten adjustment nut
until brake disc is no longer free
to turn. Back off adjustment nut
Jjust enough to permit disc to
turn freely.

o When brake pedal is depressed, brake
should be locked when front edge of
parking brake lever is even with
rear edge of parking brake locking
slot in frame. To adjust, rotate

eccentric on idler arm underneath
tractor.

SECTION 18 - SERVICE INFORMATION

CLUTCH ADJUSTMENT

o Stop engine and remove ignition
key. :

o With clutch/brake pedal released

parking brake lever should be 3/.
from end of slot. To adjust,
perform brake adjustment as
outlineed under "Brake Adjustment™.
Loosen nut on idler pulley and

slide idler pulley in or out of slot
on bellcrank to achieve dimension
and retighten.

NG BRAKE LE

DRIVE BELT REPLACEMENT
3, 4 & 5 SPEED TRANSMISSIONS

-0 Engage and set parking brake.

o Loosen idler pulley on pivot
arm.
o Work belt past idler belt guide.
o Work belt off engine pulley and
electric clutch.
o Work belt off transmission pulley.
o Remove belt.

55



SECTION 18 - SERVICE INFORMATION 45

o Install new belt following above
procedure in reverse order.
After installing new belt follow
procedures outlined in "CLUTCH ROD
ADJUSTMENT", BRAKE ROD ADJUSTMENT™"
‘and "DRIVE BELT TENSION ADJUSTMENT"
sections.

DRIVE BELT TENSION ADJUSTMENT
Reposition belt tension spring in
different hole until clutch engages
firmly without grabbing and moves
tractor without belt slipping.

PRING ADJUSTMENT

PTO CLUTCH AND BRAKE ADJUSTMENT
PTO clutch and brake must be

adjusted every 100 hours due to

normal wear of friction surfaces.
To adjust PTO Clutch/Brake:

o Stop engine and remove ignition
key.

o Clutch has three springs and
adjustment nuts, all three must
be adjusted equally.

0 Insert a .010" feeler gauge into

air gap inspection slots (3).
Adjustment nuts (3) until a
small amount of resistance is
felt on feeler gauge.

* 0.010" FEELER ¢




SECTION 18 - SERVICE INFORMATION 46

__dd

SN

D
@O o O
E c B
L -—» R R --———— |
3 2
1027
A - Cable Clamp Bolt B - Hole
C - Speed Control Plate D - Hole
E - Base Plate F - Outer Housing
G - Inner Cable H - Choke Valve
I - Base Plate Tightening Bolt J - Throttle Stop Screw
K - Choke Setting Screw L - Lever
GOVERNOR LINKAGE ADJUSTMENT
o Place throttle lever on dash in © Align hole (B) of speed control

"FAST" position.

o Loosen nut (1), that holds governor

arm to governor shaft (2).

o Turn governor shaft (2) clockwise
to the end of travel by inserting

needle (3) to shaft end hole and
tighten nut (1).

NOTE: The throttle lever on the dash

must be in "FAST" position.

Speed control lever (C) should

be in wide open throttle

position (align hole B and D),

but not enough to move choke
link (4). If adjustment is

necessary, loosen cable clamp

bolt (A) and adjust cable.
o Retighten clamp bolt (A).

THROTTLE CABLE INSTALLATION AND

ADJUSTMENT
o Leave clamp bolt (A) loose.

&

lever (C) with hole (D) of base
plate (E) moving the lever; insert
a 6bmm dia. pin (or a 6mm bolt)
through the two holes.

o Pull up outer housing (F) of
throttle cable until the inner
cable (G) has almost no slack,
and tighten the cable clamp bolt.

o Remove 6mm dia. pin.

o Check that carb. choke valve (H)
is closed completely when throttle

lever is moved to "CHOKE" position.

If not, follow procedures outlined
in "CHOKE ADJUSTMENT" section.

ENGINE SPEED AND CHOKE ADJUSTMENTS
Start engine and allow to warm.
Maximum Speed

0 Align hole (B) of speed control
lever (C) with hole (D) of base
plate (E) by moving the lever;
insert a 6mm dia. pin (or a 6mm
bolt) through the two holes.

57



47 SECTION 18 - SERVICE INFORMATION

o Leave two base plate tightening
bolts (I) loose.

o Slide base plate (E) horizontally
to obtain specifiedy 75 2800 rpm.
Be sure that carb. choke valve 1+
fully open.

o Tighten two bolts (I) securely in a
manner which will avoid changing
the specified speed. Remove the
6émm dia. pin or bolt.

Idle Speed

o Move throttle lever to farthest
Idle position. ,

o Turning throttle stop screw (J) in
or out to obtain specified idling
1400 to 1550 rpm.

Choke Adjustment

o Stop Engine.

o Align hole (B) of speed control
lever (C) with hole (D) of base
plate (E) by moving the lever;
insert a 6mm dia. pin (or a 6mm
bolt) through the two holes.

o Turn in choke setting screw (K)
until its end just begins to touch
tongue of lever (L). Remove the
6émm dia. pin or bolt.

CHASSIS LUBRICATION

o Clutch/brake bellcrank, spindles,
front wheel bearings and front axle
pivot are equipped with grease
fittings. Lubricate with #2 multi-
purpose lithium base grease every
25 hours using a pressure grease
gun. C

o Lubricate all other pivoting arms
and levers with light machine oil
or general purpose grease every
25 hours. Apply directly to wear
surfaces.

o Lubricate steering gears with #2
multi-purpose lithium base grease

every 25 hours. Apply directly to
wear surfaces.

SN





